
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t / C A / D a l y  C i t y / 7 8 1 3 C 0 0 / D e l i v e r a b l e s / E S _ F I N A L . d o c  ( F i n a l )  

City of Daly City 
Combined Results of the Recycled Water Treatment and 

Delivery System Expansion Feasibility Studies 
 

EXECUTIVE SUMMARY 
 

FINAL 
October 2009 

 

 
 



 

October 2009 i 
pw://Carollo/Documents/Client/CA/Daly City/7813C00/Deliverables/ES_FINAL.doc (Final) 

City of Daly City 
Combined Results of the Recycled Water Treatment and  
[...]
existing and identified future customers. However, the demands calculated for Lake Merced 
Hill, Parkmerced, and San Francisco Sate University would exceed the available supply of 
0.4 mgd on a peak day. Therefore, each customer will need a potable back-up supply to 
accommodate their irrigation needs when there is not enough recycled water available. In 
addition, the pumps at the existing recycled effluent pump station would need to be upsized 
and the new users would need to be integrated into the recycled water distribution schedule 
using the City’s automated control software. 
 

 



 

October 2009  
pw://Carollo/Documents/Client/CA/Daly City/7813C00/Deliverables/ES_FINAL.doc (Final) 

City of Daly City 
APPENDIX B - FEASIBILITY STUDY FOR  

TERTIARY TREATMENT EXPANSION 



2 5 0 0  V E N T U R E  O A K S  W A Y   •   S U I T E  3 2 0   •   S A C R A M E N T O ,  C A L I F O R N I A  9 5 8 3 3   •   ( 9 1 6 )  5 6 5 - 4 8 8 8  •   F A X  ( 9 1 6 )  5 6 5 - 4 8 8 0 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

 CITY OF DALY CITY 
  
 FEASIBILITY STUDY FOR 
 TERTIARY TREATMENT EXPANSION  
 AT THE DALY CITY WWTP 
  
 FINAL 
 September 2008 
 
 
 
 
 

9/8/08 9/8/08



 

FINAL - September 9, 2008 i 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

CITY OF DALY CITY 
 

FEASIBILITY STUDY FOR 
TERTIARY TREATMENT EXPANSION 

AT THE DALY CITY WWTP 
  

TABLE OF CONTENTS 
 

Page 
 
1.0 INTRODUCTION .........................................................................................................3 
2.0 OVERVIEW OF EXISTING DALY CITY WWTP..........................................................3 

2.1 Existing WWTP Flows .......................................................................................4 
2.2 Tertiary Process Flow Diagram .........................................................................5 
2.3 Site Constraints .................................................................................................5 

3.0 TREATMENT TECHNOLOGY EVALUATION .............................................................5 
3.1 Filtration Technologies ......................................................................................5 

3.1.1 Microfiltration/Ultrafiltration Membranes ............................................ 9 
3.2 Disinfection Technologies................................................................................11 

3.2.1 Ultraviolet Disinfection ..................................................................... 13 
3.2.2 Pasteurization .................................................................................. 13 
3.2.3 Ozone .............................................................................................. 14 

3.3 Cost Comparison of Disinfection Technologies...............................................20 
4.0 FACILITY LAYOUT ALTERNATIVES........................................................................21 

4.1 Secondary Effluent Pump Station....................................................................21 
4.2 Tertiary Facility Layout Alternative 2 ...............................................................24 

4.2.1 Tertiary Facility Alternative 2a.......................................................... 30 
4.3 Cost Comparison of Tertiary Facility Layout Alternatives ................................30 
4.4 Recycled Effluent Pump Station ......................................................................31 
4.5 Chemical Systems...........................................................................................31 

4.5.1 Chlorination...................................................................................... 31 
4.5.2 Poly Aluminum Chloride (PACl) ....................................................... 31 

4.6 Other Optional Chemicals ...............................................................................31 
4.6.1 Gypsum............................................................................................ 31 

4.7 Summary Of Recommended Design Alternative .............................................32 
4.8 Power Supply ..................................................................................................35 

5.0 TERTIARY SYSTEM COST ANALYSIS....................................................................36 
6.0 CONCLUSIONS AND NEXT STEPS.........................................................................38 
 
 
APPENDIX A Detailed Cost Estimate 
 
 
 
 
 
 
 
 
 

 



 

FINAL - September 9, 2008 ii 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

LIST OF TABLES 
 
Table 3.1 Comparison of Disinfection Technologies ...................................................... 11 
Table 3.2 Cost Comparison of Disinfection Technologies.............................................. 20 
Table 4.1 Cost Comparison of Layout Alternatives ........................................................ 30 
Table 4.2 Summary of Tertiary System Design Criteria ................................................. 32 
Table 4.3 Summary of Tertiary System Major Equipment Power Requirements ........... 36 
Table 5.1 Summary of Tertiary System Construction Costs........................................... 37 
Table 5.2 Summary of Tertiary System Operation and Maintenance Costs................... 38 
 
 

LIST OF FIGURES 
 
Figure 2.1 Influent Flow Data............................................................................................. 6 
Figure 2.2 Proposed Tertiary Treatment Process Flow Diagram....................................... 7 
Figure 2.3 Site Map of Existing Recycled Water Facilities................................................. 8 
Figure 3.1 Installed Pall Microfiltration Membrane Rack (3 mgd) .................................... 12 
Figure 3.2 Aquionics In-Vessel UV System ..................................................................... 16 
Figure 3.3 RP&P Pasteurization System Process Flow Diagram.................................... 17 
Figure 3.4 HiPOxTM Process Flow Diagram..................................................................... 18 
Figure 3.5 HiPOxTM Reactor Photo .................................................................................. 19 
Figure 4.1 Plan View Secondary Effluent Pump Station Modifications............................ 22 
Figure 4.2 Section View of Secondary Effluent Pump Station Modifications ................... 23 
Figure 4.3 Alternative 1 Site Layout................................................................................. 25 
Figure 4.4 Alternative 1 - Membrane Rack Layout over Generator Room....................... 26 
Figure 4.5 Alternative 1 - Sectional Drawing of Membrane Rack over Generator Room 27 
Figure 4.6 Alternative 2 Site Layout................................................................................. 28 
Figure 4.7 Alternative 2 Tertiary Building Plan Layout..................................................... 29 
 
 



 

FINAL - September 9, 2008 3 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

City of Daly City 

FEASIBILITY STUDY FOR TERTIARY TREATMENT 
EXPANSION AT THE DALY CITY WWTP 

1.0 INTRODUCTION 
This report presents the findings of the feasibility study for expanding the tertiary treatment 
facilities at the Daly City Wastewater Treatment Plant (WWTP) to produce additional 
recycled water. As part of its program to reduce demands for potable water supplies, the 
San Francisco Public Utilities Commission (SFPUC) is partnering with the City of Daly City 
(City) on this project. Recycled water produced by the project will be used for landscape 
irrigation in San Francisco and Daly City on a seasonal basis  

In 2003, the North San Mateo County Sanitation District (NSMCSD), a subsidiary of the 
City, added tertiary facilities to produce recycled water. As a result, the City has been 
delivering recycled water to several customers since 2004, including the San Francisco Golf 
Club, Olympic Club, Lake Merced Golf Club, and the City of Daly City for irrigation of area 
parks and medians. The San Francisco Golf Club and Lake Merced Golf Club are located 
east of the recycled water facilities and each has an 18-hole golf course. The Olympic Club 
is located just west of the recycled water facilities and maintains two 18-hole and one 9-
hole golf course. Additionally, the City and the SFPUC are currently partnering on a project 
to add Harding Park Golf Club to the City’s existing recycled water distribution system. 
Harding Park is comprised of an 18-hole course (Harding) and a 9-hole course (Fleming). 

This report presents the initial feasibility of a treatment process to produce additional 
recycled water. It does not attempt to determine specific locations, conveyance, or storage 
of the product water from the treatment system. If the project continues, these items must 
be considered in future project implementation steps. 

2.0 OVERVIEW OF EXISTING DALY CITY WWTP 
The existing WWTP treats raw wastewater through primary, secondary, and tertiary 
processes. Primary treatment consists of headworks facilities, with mechanical bar 
screening for removal of large debris (larger than 3/4-inch), primary sedimentation basins 
for settling of large solids, and flow equalization basins. The equalization basins have a 
storage capacity of 2.8 million gallons to equalize seasonal and dry weather fluctuations in 
flow. The basins are designed to convert the fluctuating influent flow into a constant flow 
rate. 

Equalized (constant) primary effluent flow is sent to secondary treatment. Secondary 
treatment consists of two parallel, activated sludge reactors using high purity (90 percent) 
oxygen for reduction of biochemical oxygen demand (BOD). Nitrogen and ammonia are not 
removed through this process. The process water then flows through three parallel 



 

FINAL - September 9, 2008 4 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

secondary clarifiers for removal of smaller settleable solids. The secondary effluent from the 
clarifiers is then either chlorinated and dechlorinated for discharge through the ocean outfall 
or sent through the tertiary treatment train to produce recycled water for irrigation. 

The existing WWTP tertiary treatment facilities are permitted by the State of California 
Department of Public Health (CDPH) to produce unrestricted irrigation water as defined by 
the California Code of Regulations (Title 22). The tertiary effluent undergoes several 
treatment processes before being pumped to the recycled water users for irrigation. First, 
the secondary effluent is treated with coagulants (poly aluminum chloride) to coagulate the 
minute particles in the water. Then the coagulated water is flocculated, or mixed slowly, to 
help the particles agglomerate into clusters of particles that can be more easily filtered out. 
Once coagulated and flocculated, the particles are removed through continuous backwash 
sand filters, leaving an effluent relatively free from suspended solids and turbidity. 

Chlorine, in the form of sodium hypochlorite solution, is used to disinfect the tertiary effluent 
and oxidize remaining organic material.  

Gypsum (calcium sulfate) is added after disinfection to condition the recycled water for turf 
grass irrigation. Gypsum is used to adjust the sodium absorption ratio (SAR) to a value of 
3.0 or less. 

After treatment, the recycled water is either stored in underground storage basins or 
pumped to the recycled water users. 

2.1 Existing WWTP Flows 

The existing WWTP secondary treatment processes are designed to treat a constant flow of 
10.3 million gallons per day (mgd). However, the National Pollution Discharge Elimination 
System (NPDES) permit for the WWTP permits the plant to discharge a maximum of 8 mgd 
to the ocean outfall. Based on historical dry weather influent flow data, the average dry 
weather influent flow is currently only about 6.2 mgd. Influent flow data from the dry weather 
month of June 2007, a typical dry weather month, is shown in Figure 2.1.  

There is little land area available for future growth in the WWTP service area, with the 
exception of possible future infill development of the existing Cow Palace area. It is 
therefore unlikely that future dry weather flows will exceed 8 mgd at buildout in the 
foreseeable future. The recycled water facilities are currently permitted to deliver a 
maximum recycled water flow of 2.77 mgd to existing customers. This leaves an available 
flow of approximately 3.4 mgd for additional recycled water production. As part of this 
Feasibility Study, Carollo was asked to evaluate new tertiary treatment facilities sized to 
deliver 4 mgd with the possibility to expand to 7 mgd for future flows, if dry weather flows 
increased in the future to the maximum WWTP capacity of 10.3 mgd. Since dry weather 
flows are not expected to surpass 8 mgd, the maximum additional recycled water 
production could only be approximately 5.2 mgd. However, based on other site constraints 



 

FINAL - September 9, 2008 5 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

discussed further in this report, the maximum practical size for the proposed tertiary 
facilities is 4 mgd 

2.2 Tertiary Process Flow Diagram 

To minimize disruption of the existing WWTP processes, the process flow for the new 
tertiary treatment facilities will be kept separate from the existing tertiary treatment system. 
A process flow diagram for the proposed tertiary treatment train is shown in Figure 2.2. The 
new tertiary treatment train will resemble the existing tertiary system and will consist of a 
secondary effluent pump station, coagulant addition, filtration, disinfection, a recycled water 
pump station, and addition of chlorine for residual disinfection in the distribution system.  

2.3 Site Constraints 

The existing WWTP site is approximately 4 acres and is bounded by John Daly Boulevard 
on the South, Lake Merced Boulevard on the West, and Westlake Park on the North and 
East as shown in Figure 2.3. The site is mostly built out with little room available for 
expansion. About half of the plant is built below grade including the existing primary 
sedimentation and equalization basins, which are built underneath the Westlake Park Ball 
Field. The plant staff has expressed concerns that there is little room available to park 
operations vehicles. Trucks currently have difficulties entering and exiting the facility and 
large trucks must back in through the plant’s front gate to enter. Space is therefore at a 
premium at this site, so footprint size was a key component in the selection criteria of the 
new treatment process technologies. 

3.0 TREATMENT TECHNOLOGY EVALUATION 
This chapter describes the technologies evaluated for filtration and disinfection and the 
selection criteria for each process. 

3.1 Filtration Technologies 

Secondary effluent will be pumped through a filtration process for removal of residual 
organic and inorganic suspended solids, reduction in turbidity, and reduction in bacteria to 
condition the water for disinfection. The types of filters used for advanced wastewater 
treatment typically fall into three categories: depth filtration, surface filtration, and low-
pressure membrane filtration.  

Depth filters, such as the existing Dynasand™ Filters at the facility, have relatively large 
footprints due to the large filter surface area and flocculation chambers required. Therefore, 
they will not fit on the existing site without major modifications and disruption to the existing 
facilities. Figure 2.1Influent Flow Data



 

H:\Client\DalyCity_SAC\7813\Graphics\FeasibilityStudy\Figures\Figure2-1.doc H
:\C

lie
nt

\D
al

yC
ity

_S
A

C
\7

81
3\

G
ra

ph
ic

s\
Fe

as
ib

ilit
yS

tu
dy

\F
ig

ur
es

\F
ig

ur
e2

-1
.d

oc
 

 
 
 
 
 
 
 
 
 
 

 

Daly City WWTP Influent Flow 
 

FIGURE 2.1 
 

City of Daly City 
Feasibility Study for Tertiary Treatment Expansion at the 

Daly City Wastewater Treatment Plant 



 

H:\Client\DalyCity_SAC\7813\Graphics\FeasibilityStudy\Figures\Figure2-2.doc H
:\C

lie
nt

\D
al

yC
ity

_S
A

C
\7

81
3\

G
ra

ph
ic

s\
Fe

as
ib

ilit
yS

tu
dy

\F
ig

ur
es

\F
ig

ur
e2

-2
.d

oc
 

 
 
 
 
 
 
 
 
 
 
 

Proposed Tertiary Treatment 
Process Flow Diagram 

 
FIGURE 2.2 

 
City of Daly City 

Feasibility Study for Tertiary Treatment Expansion at the 
Daly City Wastewater Treatment Plant 

M To Dynasand Filters

Existing New

Secondary Effluent Pump Station

Coagulant

Pre-Strainer Filtration

Cl2Gypsum?

Recycled
Water

Wet Well 

Static
Mixer

Filter Backwash Loop

Disinfection

Recycled
Effluent Pump 

Station



 

H:\Client\DalyCity_SAC\7813\Graphics\FeasibilityStudy\Figures\Figure2-3.doc H
:\C

lie
nt

\D
al

yC
ity

_S
A

C
\7

81
3\

G
ra

ph
ic

s\
Fe

as
ib

ilit
yS

tu
dy

\F
ig

ur
es

\F
ig

ur
e2

-3
.d

oc
 

 

Site Map of Existing Recycled 
Water Facilities 

 
FIGURE 2.3 

 
City of Daly City 

Feasibility Study for Tertiary Treatment Expansion at the 
Daly City Wastewater Treatment Plant 



 

FINAL - September 9, 2008 9 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

Cloth Media Filters, a type of surface filter, have much smaller footprints than the 
Dynasand™ Filters. Pilot testing using Cloth Media Filters was performed at the WWTP in 
2002, prior to construction of the existing recycled water facilities, to determine their 
effectiveness in comparison to the Dynasand™ Filters. The testing determined that Cloth 
Media Filters were only able to meet the discharge requirements when coagulant was 
added to the secondary effluent and flocculation was performed to allow larger particles to 
form and be removed. This is due to the characteristics of the secondary effluent water at 
the WWTP, which has a small particle size distribution as a result of the pure oxygen 
activated sludge process. Proper coagulation and flocculation is critical when Cloth Media 
Filters are used since over dosing of coagulant can foul the cloth media and the flocs must 
be properly formed to get sufficient removal.  

Flocculation is also necessary for Dynasand™ Filters although not as critical since depth 
filters do not use sieving as the primary mechanism for removal and the depth of the filter 
bed allows for removal of smaller particles by adsorption. The cloth media footprint size, 
increased by the flocculation chamber, and the operational difficulties associated with 
removing small particles, eliminated this type of filter from further consideration.  

Of the available filtration technologies, low-pressure membrane filters (microfiltration 
(MF)/ultrafiltration (UF)) have the smallest footprint and they are able to remove very small 
particles without significant flocculation due to the small membrane pore size. They are 
therefore the only type of filters considered feasible for this site. 

3.1.1 Microfiltration/Ultrafiltration Membranes 

Microfiltration and ultrafiltration consist of hollow fiber membranes with a pore size in the 
range of 0.1 microns and 0.01 microns, respectively. The pore sizes are typically small 
enough to remove suspended solids, protozoan cysts, and most bacteria. They function 
primarily as a sieving mechanism to separate particles from the membrane permeate 
(filtered water). Two main types of MF/UF membrane systems are available, submerged, 
and pressurized. Submerged membranes are placed in an open tank and utilize vacuum 
pressure to pull the permeate water through the membranes. In a pressurized membrane 
system, the feed water is pumped directly through the membranes. For projects of this size 
and given the hydraulic profile of the proposed facilities, pressurized membrane systems 
have a smaller footprint, require less pumping and are therefore the preferred technology 
for this application. Pall Corporation and Siemens Corporation both manufacture this type of 
membrane system. The Pall MF Membranes were used for the preliminary system layout in 
this study because of their smaller required footprint for this site that has little available 
space. However, it remains to be determined how final membrane selection and 
procurement will be performed. 

To treat 4 mgd of recycled water, three (3) membrane module racks will be provided, each 
with a capacity of 2 mgd. This will allow for one redundant membrane rack for when a rack 



 

FINAL - September 9, 2008 10 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

is taken out of service for cleaning or maintenance. Figure 3.1 shows an example of an 
installed membrane rack of Pall membranes at the City of Bakersfield. The membrane 
modules operate in an outside-in mode. Solids retained on the outside of the hollow fiber 
membranes are removed via periodic backwashing, air scrubbing, chemical wash, and 
clean-in-place processes. Permeate is produced and collected on the inside of the fibers. 

The backwashing cycle is an automated process referred to as Simultaneous Air Scrub – 
Reverse Flow (SASRF). During this process, Reverse Feed (RF) Pumps are used to pump 
permeate back through the membranes while compressed air is simultaneously pumped 
through to shake and loosen particles attached to the membranes. Typically, the 
backwashing is performed at approximately 20-minute intervals. Backwash waste is sent 
back to the plant headworks for treatment and settlement of the solids in the clarifiers. 

The chemical wash process, referred to as Enhanced Flux Maintenance (EFM), is also an 
automated process performed on a daily or weekly basis depending on the solids loading 
rate. The process takes approximately 60 minutes to complete and involves the following 
steps: 

• Add 0.1% Sodium hypochlorite to the permeate 

• Recirculate the permeate through the membrane modules 

• Drain the membrane rack 

• Perform an SASRF 

Periodically, about once a month, the system will require a more thorough cleaning using a 
chemical clean-in-place (CIP) process. The CIP process is performed on one membrane 
rack at a time while the other racks remain in operation. The CIP process consists of two 
steps, utilizing Caustic and Acid, and takes approximately six (6) to eight (8) hours to 
complete. The spent CIP waste solutions are neutralized and can be recycled back to the 
head of the WWTP. 

Pressurized MF/UF membrane systems have the following components: 

• Self-Cleaning Strainers - For removal of larger particles to protect the membrane 
modules from damage or clogging. The strainers have permanent stainless steel of 
plastic screens that are cleaned through backwashing based on pre-set differential 
pressures. 

• MF/UF Membrane Racks - The membrane racks consist of hollow fiber membranes 
supported vertically by a steel framework and connect to manifold piping. For the Pall 
system feed water enters through the lower end manifold and permeate exists out the 
top manifold. Pneumatically operated process valves are included as part of the 
assembly. 

• Compressed Air System - This system provides the air supply for the pneumatically 
actuated process valves, for testing the integrity of the membranes, and for the 



 

FINAL - September 9, 2008 11 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

backwash cycle with simultaneous air scrub. The system includes an air compressor 
unit, a receiver, dryers, filters, regulators, and associated controls. 

• ClP System – The CIP system consists of chemical tanks, RF pumps, hot water 
system, chemical transfer and recirculation pumps, and associated piping and valves. 
[...]
Demolition work at the existing SE pump station will include removal of the existing chlorine 
mixer, demolition of the existing concrete pump pad, demolition of the north wall of CCB 
influent chamber to elevation 44-feet to create a weir wall, and blocking of the bottom 
opening in the wall. Piping modifications will consist of removal of the mag-meter bypass 
piping and installation of new 18-inch diameter SE piping to the MF membranes. 
Additionally, a new chlorine induction mixing system will need to be installed to chlorinate 
water entering Chlorine Contact Basin No.1. Temporary bypass pumping may be required 
during demolition and construction activities to allow flow to continue to Chlorine Contact 
Basin No. 1. 

The existing SE pumps will still be used to pump to the Dynasand™ filters and will remain 
unmodified. The new SE pumps will only serve the new tertiary facilities. Pump motors on 
the new SE pumps will be 200 Horsepower (Hp) and will have variable frequency drives 
(VFD) to allow for a range of flow rates. 



 



 



 

FINAL - September 9, 2008 24 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

Three MF membrane racks, each with a capacity of 2 mgd, can be arranged on the roof of 
the existing structure as shown in Figures 4.4 and 4.5. The existing structure was built in 
1975 and consists of the below grade Chlorine Contact Tank No.1 with the Generator 
Room built over it at grade level. The current building code requires a modified structure to 
meet the current code if the load on the existing building elements is increased by more 
than five percent. In this case, the additional load will be much greater than five percent and 
the existing building is likely to have seismic deficiencies that will need to be mitigated if this 
alternative is selected. The City currently has plans to install new standby generators in the 
existing Generator Room, so routing of the generator exhaust system would also need to 
be addressed. Also, particulate filters may need to be added to the generators at a future 
date and the roof location may be needed at that time. 

4.2 Tertiary Facility Layout Alternative 2 

The site layout for Alternative 2 is depicted in Figure 4.6 and consists the following: 

• A two-story Tertiary Building, with a footprint of 48 feet by 35 feet, located between 
the WWTP entrance gates and adjacent to the existing No.2 Water System 
Hydropneumatic Tank will house both filtration and disinfection equipment. 

• Ancillary MF Membrane equipment located on the first floor of the Tertiary Building 
adjacent to the HiPOxTM system. 

• HiPOxTM LOX tank, vaporizer unit, and the membrane CIP neutralization tank located 
in a containment area behind the new Tertiary Building. 

Figure 4.7 shows the proposed Tertiary Building layout. SE pumps will pump directly to the 
strainers and MF Membranes located on the second floor of the Tertiary Building. 
Membrane permeate will flow by gravity through the HiPOxTM disinfection system on the 
first floor of the building to the RE Pump Station. One concern with this layout option is the 
ability for trucks to continue access to the plant. Adequate turning radius must be 
maintained once the new building is in place. A complete truck access analysis will be 
performed in future project implementation steps to verify access can be maintained with 
the new facilities and adjustments to the layout made as required.



 



 



 



 



 



 

FINAL - September 9, 2008 30 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

4.2.1 Tertiary Facility Alternative 2a 

After the feasibility workshop meeting on July 1, 2008, Carollo was asked to evaluate 
another layout alternative. This alternative involved housing the MF membranes and 
HiPOxTM disinfection system in a tertiary building located at the location of the existing plant 
Administration Building. A new Administration Building would then be constructed at the 
location of the Tertiary Building in Alternative 2. Carollo evaluated this option and 
determined that the existing pre-1975 Administration Building is not large enough to house 
the units and would need to be demolished and replaced with a new two-story Tertiary 
Building, with a footprint of about 27 feet by 75 feet, for this option to be feasible. This 
would result in a significantly higher cost than Alternative 2 since it would require 
construction of both a Tertiary Building and an Administration Building in addition to 
demolition of the existing Administration Building. The City has elected not to pursue this 
alternative any further. 

4.3 Cost Comparison of Tertiary Facility Layout Alternatives 

A cost comparison of layout Alternatives 1 and 2 is provided in Table 4.1. The costs listed in 
the table include only the building costs for each alternative and not the total facility costs. 
Total costs are presented in Chapter 6. The cost of seismically retrofitting the existing 
Generator Building in Alternative 1 to meet the existing code will likely result Alternative 2 
being the more cost effective alternative. There were also several concerns about the 
feasibility of Alternative 1, which were expressed by the City during the feasibility workshop. 
These issues included the lack of access to the membrane ancillary equipment, which 
would be located over the existing primary sedimentation tanks and routing of the standby 
generator exhaust system. 

 

Table 4.1 Cost Comparison of Layout Alternatives 
Feasibility Study for Tertiary Treatment Expansion 
City of Daly City 

Item Alternative 1 Alternative 2 

Retrofit of Existing Generator Building 
and Second Story Addition 

$1,000,000 --- 

Single Story Disinfection Building $414,000 --- 

Two Story Tertiary Building --- $828,000 

Total Building Cost for Alternative $1,414,000 $828,000 

 



 

FINAL - September 9, 2008 31 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

4.4 Recycled Effluent Pump Station 

As shown in Figure 4.6, the new Recycled Effluent (RE) Pump Station would be located 
adjacent to the new Tertiary Building and north of the existing No.2 Water System 
Hydropneumatic Tank. The disinfected tertiary effluent would flow into a below-grade RE 
Pump Station Wet Well. Three vertical turbine pumps, two duty plus one standby, would be 
used to pump the recycled water to the distribution system. The distribution system is 
outside the scope of this project and the end point of use is yet to be determined. 
Therefore, the pump TDH requirements were assumed to be 200 feet based on the range 
of head requirements of the existing RE pumps. At these assumed conditions, the design 
operating point for each pump will be 2 mgd at 200 feet TDH, equivalent to 100 Hp motors 
for each pump. The pump motors will have VFDs to allow flexibility in operating flows.  

4.5 Chemical Systems 

In addition to the membrane CIP chemicals and LOX for the HiPOxTM disinfection system, 
the following chemicals will be required for the tertiary treatment system expansion. 

4.5.1 Chlorination 

A chlorine residual should be provided to minimize microbial and algal growth in the 
recycled water distribution system. The WWTP currently uses Sodium Hypochlorite 
(NaOCl) solution to chlorinate the existing recycled water system. It is anticipated that a 
new chemical feed pump can be added to the existing chlorination system to provide 
NaOCl to the new recycled effluent water. The NaOCl will be injected directly into the RE 
pipeline. An in-line static mixer would be used to properly distribute the solution into the 
recycled water. 

4.5.2 Poly Aluminum Chloride (PACl) 

Poly Aluminum Chloride (PACl) is currently used at the WWTP as a coagulant for 
secondary effluent water prior to the Dynasand™ filters. It is anticipated that this coagulant 
may also be required prior to the membrane filtration process due to the characteristics of 
the secondary effluent from the pure oxygen activated sludge process described in Chapter 
3. Coagulant addition will likely reduce the CIP frequency and extend the life of the 
membranes. The amount of coagulant required will be determined during pilot testing of the 
membrane system. 

4.6 Other Optional Chemicals 

The following optional chemicals may also be required for the tertiary treatment system. 

4.6.1 Gypsum 

Gypsum (calcium sulfate) is currently added to the existing recycled water system after 
disinfection to condition the water for turf grass irrigation. Gypsum is used to adjust the 



 

FINAL - September 9, 2008 32 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

sodium absorption ratio (SAR) to a value of 3.0 or less. Depending on the end use of the 
recycled water produced by the new tertiary facility, gypsum addition may be desirable. The 
existing gypsum injection system consists of a silo, batch mixing tank, a diaphragm feeder 
pump, and a mixer. The gypsum is currently injected into the tertiary system after 
chlorination and prior to entering the RE Pump Station. The existing silo and batch-mixing 
tank have sufficient capacity to provide gypsum for the additional 4 mgd of recycled water 
that will be produced. A second diaphragm pump would need to be installed in the existing 
silo to pump gypsum through a new feed line for direct injection to the RE pipeline near the 
same point of injection as the NaOCl solution. The in-line static mixer would be used to 
properly mix the gypsum solution into the recycled water.  

4.7 Summary Of Recommended Design Alternative 

In summary, the recommended design alternative consists of site layout Alternative 2, 
Microfiltration Membranes, a HiPOxTM ozone disinfection system, and a RE Pump Station. 
Table 4.2 provides a summary of the design criteria for this alternative. 

 

Table 4.2 Summary of Tertiary System Design Criteria 
Feasibility Study for Tertiary Treatment Expansion 
City of Daly City 

Description Criteria 
Secondary Effluent Water Quality   
Turbidity, NTU 5 
Total Suspended Solids (TSS), mg/L 10 
Tertiary System Capacity   
Minimum Base Secondary Effluent Flow, mgd 4 
Internal Recycle Flow of Backwash Water, mgd 0.32 
Coagulant Flash-Mix   
Goal: Control membrane fouling   
Type: Static Mixer   
PACl, Assumed Average Dose, mg/L 10 
Membranes   
Goal: Turbidity < 0.1 NTU, Title 22 Compliant Filtration   
Type: Microfiltration (MF), Pressure-Driven   
Design Temperature, degrees F 68 
Maximum Instantaneous Flux, gfd 45 
Minimum Recovery 92% 
On-Line Factor 86% 
Number of Unit 3 
Number of Modules per Unit 104 
Membrane Area per Module, sf 538 
Maximum Backwash Flowrate, gpm 832 
Membrane Feed/Secondary Effluent Pumps   
Goal: Feed membrane units at constant pressure   
Type: Vertical Turbine, VFD   



 

FINAL - September 9, 2008 33 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

Table 4.2 Summary of Tertiary System Design Criteria 
Feasibility Study for Tertiary Treatment Expansion 
City of Daly City 

Description Criteria 
Number 1+1 
Capacity, Each   

Flow, gpm 2,800 
TDH, psi 45 

Horsepower 200 
    
Membrane Strainers   
Goal: Protect membranes   
Type: Inverted Wedgewire   
Number 2+1 
Capacity, each, gpm 1,500 
Head loss, max psi 5 
Strainer Size, microns 300 
    
Membrane CIP System   
Caustic/Hypo CIP/EMF Tank   
Volume, gallons 2,500 
Diameter, feet 8 
    
Acid CIP Tank   
Volume, gallons 2,500 
Diameter, feet 8 
    
Neutralization Tank   
Volume, gallons 5,000 
Diameter, feet 12 
    
Tank Immersion Heaters   
Number 2 

Wattage, Each, kW 45 
    
CIP Recirculation Pump   
Number 1 
Type: In-Line   
Capacity   

Flow, gpm 310 
TDH, psi 30.3 

Horsepower 7.5 
Pump Speed, rpm 3500 

    
CIP Drain Pump   
Number 1 



 

FINAL - September 9, 2008 34 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

Table 4.2 Summary of Tertiary System Design Criteria 
Feasibility Study for Tertiary Treatment Expansion 
City of Daly City 

Description Criteria 
Type: In-Line   
Capacity   

Flow, gpm 310 
TDH, psi 30.3 

Horsepower 7.5 
Pump Speed, rpm 3500 

    
CIP Chemical Feed Pumps   

Number 3 
Flow, gpm 11 
TDH, psi 26 

Air Requirement, psi 80 
    

Reverse Flush System   
Backwash Supply Tank   
Volume, gallons 1,500 
Diameter, feet 8 
    
Reverse Flush Pump Station   
    
Type: End Suction Centrifugal, VFD   
Number 2 
Capacity, Each   

Flow, gpm 850 
TDH, psi 28 

Horsepower 25 
    
Compressed Air System   
    
Type of Compressor:   
Number 2 
Capacity, Each   

Flow, cfm 78 
TDH, psig 150 

Horsepower 20 
    
Receiver Tank   

Capacity, gallons 620 
Diameter, feet 3 

HiPOxTM Disinfection System   
    

Flow, mgd  4 
Applied Ozone Dose. mg/L 3-5 



 

FINAL - September 9, 2008 35 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

Table 4.2 Summary of Tertiary System Design Criteria 
Feasibility Study for Tertiary Treatment Expansion 
City of Daly City 

Description Criteria 
Ozone Demand, ppd 170 

Oxygen Flow Rate, scfm 14.9 
Horsepower 120 

Recycled Effluent Pumps   
Goal: Deliver Recycled Water to Distribution System   
Type: Vertical Turbine, VFD   
Number 2+1 
Capacity, Each   

Flow, gpm 1,400 
TDH, feet 200 

Horsepower 100 
Notes: 
(1) Assumes CIP operation every 30 days, 8 hours/clean/skid. 
(2) Assumes one skid in RF, 30 percent of the time. 
(3) Assumes 25 percent online time. 

4.8 Power Supply 

The existing switchgear at the WWTP was installed in 1975 and is near the end of its useful 
life. Additionally, there is insufficient room in the existing Switchgear Building to house the 
new electrical and instrumentation components for the new tertiary equipment. It is 
therefore recommended that a new electrical building be constructed adjacent to the 
existing Switchgear Building as shown in Figure 4.6. The new electrical building will house 
the new 12 KV switchgear for the entire WWTP, RE Pump VFD panels, a new Motor 
Control Center (MCC) for the new equipment, PLCs, HVAC equipment, and a new PG&E 
meter. Equipment remaining in the existing Switchgear Building will be fed from the new 
electrical building. The building footprint will be approximately 35 feet by 20 feet. The only 
new equipment not fed from the new electrical building will be the new 200 Hp SE pumps. 
There is space available in the existing MCC-R, located in the MCC Building adjacent to 
Headworks No.2, for installation of two new VFDs and power feed for the SE pumps. Table 
4.3 provides a summary of the major equipment and their power requirements. 



 

FINAL - September 9, 2008 36 
pw://Carollo/Documents/Client/CA/Daly City/7813B00/Deliverables/Daly City Feasibility Study (FINAL) 

 
Table 4.3 Summary of Tertiary System Major Equipment Power Requirements 

Feasibility Study for Tertiary Treatment Expansion 
City of Daly City 

Quantity

Description  
Motor 
Size  
(Hp) 

Connected 
Load  
(Hp) 

Typical Power 
Usage 
 (Hp) 

Membrane Feed/SE Pumps 1+1 200 400 200 

CIP Recirculation Pump 1 7.5 7.5 0.25(1) 
CIP Drain Pump 1 7.5 7.5 0.1(2) 
Reverse Flush Pump Station 1+1 25 50 7.5(3) 

Air Compressors 1+1 20 40 5(4) 

Hi-POX Disinfection System 1 120 120 120 
RE Pumps 2+1 100 300 200 
Miscellaneous Equipment - <5 150 50 

Total Loads     1075 583 
Notes: 
(1) Assumes CIP operation every 30 days, 8 hours/clean/skid. 
(2) Assumes minimal drain time. 
(3) Assumes one skid in RF, 30 percent of the time. 
(4) Assumes 25 percent online time. 

5.0 TERTIARY SYSTEM COST ANALYSIS 
A summary of the conceptual level estimate of construction costs for the recommended 
alternative is presented in Table 5.1, based on the design criteria listed above. An 
allowance for modifications to the existing outfall was included since there is some 